SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIOUS JINF ABS PARS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
N PAPON A [ -40 o FARPS A
A A e, o N P o PN S el o
-60 dBr
70 d8
-80 del
-90 dB -90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -46.76 dBm -33.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -47.16 dBm -34.16 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -43.64 dBm -30.64 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -44.32 dBm -31.32 d8
1.790 GHz 3.000 GHz | 1.000 MHz 2.99375 GHz -46,50 dBm -33.50 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.98085 GHz -46.66 dBm -33,66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.29 dBm -28.29 dB 3.000 GHz $.000 GHz 1.000 MHz 6.85143 GHz -41.24 dBm -28.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32258 GHz -41.40 dBm -28.40 de 9.000 GHz 13.000 GHz | 1.000 MHz 10.31459 GHz -41.02 dBm -28.02 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -38.04 dBm -25.04 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.78081 GHz -38.02 dBm -25.02 dB
W 7 w
L )i J GINNEREND oo I J{ J GINNEREND wo

Date: 17.MAY 2017 17:04:27

Date: 17.MAY.2017 17:05:22

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum B pectrum —
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PARS -10 déRR—EURIOUS LINE ABS PABS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB
P At ||| -40 dor AR A
IRYVY PP e N A I N e b
i oA i Sy Pt Tttt
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -47.04 dBm -34,04 dB 30,000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -47.20 dBm -34.20 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62496 GHz -48.30 dém -35.30 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64700 GHz -48.25 dBm -35.25 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.33855 GHz -46.77 dBm -33.77 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99254 GHz -46.69 dBm -33.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.29 dBm -28.29 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -40.91 dBm -27.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33158 GHz -41.24 dBm -28.24 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31259 GHz -41.24 dBm -28.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77206 GHz -37.95 dBm -24,95 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76831 GHz -37.99 dBm -24,99 d
-

JU ) i

Date: 17.MAY.2017 17:06:59

L

G

L JL

Date: 17.MAY.2017 17.07:54

TN e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-55 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmrk PARS Limit fheck PARS
-10 ddAR—FBURIOUS INE ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dB
-30 dB -30dp
40 dB g N AP Ad [l -0 g8 = o PP .
N AL Ao, B W, o A B R s B e -
et i = T s cfhastiak
ol
60 des -60 der
70 dB 70 de
-80 dB -80 del
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -47.08 dBm -34.08 d& 30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -47.08 dém -34.08 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64350 GHz -48.11 dBm -35.11 d8 1.000 GHz 1,700 GHz 1.000 MHz 1.62181 GHz -48.20 dBm -35.20 dB
1,790 GHz 3,000 GHz | 1.000 MHz 1.79302 GHz -45.35 dBm -32.35 dB 1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -45.14 dBm -32.14 dB
3.000 GHz .000 GHz 1.000 MHz 6.99142 GHz -40.98 dem -27.98 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.85643 GHz -41.20 dBm -28.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66579 GHz -41.42 dBm -28.42 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31109 GHz -41.37 dBm -28.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -38.04 dBm -25.04 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75915 GHz -38.10 dBm -25.10 dB
Nig
)i ] QTIITD 8 ( )| J

Date: 17.MAY.2017 17:14:06

Date: 17.MAY.2017 17:15:01

LTE Band

66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum m
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
-10 déAR—HPURIOUS LINE_ARS PARS -10 ddRR—RURIOUS LINE_ARS pAKS
“SPURIOUS_ LINE_ABS_ SPURIOUS. LINE_ABS_
20dB 20 dB
-30 dB -30 dB
40dB oA A ||| 40 dB A PPN N
Mt WAL A P .y
PSSV N PPR & | AN -
60dB
<70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -46,95 dém -33.95 dB 30.000 MHz 1.000 GHz 1.000 MHz 899.89755 MHz -47.23 dBm -34.23 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -44.94 dBm -31.94 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.67 dBm -33.67 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.31557 GHz -46.67 dBm -33.67 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99577 GHz -46.78 dBm -33,78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.26 dBm -28.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.24 dBm -28.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30009 GHz -41.52 dBm -28.52 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31309 GHz -41.40 dBm -28.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77331 GHz -37.99 dém -24.99 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76414 GHz -38.22 dBm -25.22 dB
W aig *
{ ) J GINNRNND oo L J J GINNENEED oo

Date: 17.MAY.2017 17:21:13

Date: 17.MAY.2017 17:22:09

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-56 of 67




SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIOUS JINF ABS PARS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dBi -20 dB
-30 dB -30 dB
-40 dB —~ A A |[[ 40 dB — % Rt A
MMW""”' l"""”""%"""‘ o) o | s AN YOI Ve
el peoyrt ey
-60 dB -60 dBr
70 dB =70 dB
-80 dB -80 del
00 dg o0 dp
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 883.41579 MHz -47.23 dBm -34.23 dB 30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -47.04 dBm -34.04 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -48.04 dBm -35.04 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64490 GHz -48.19 dBm -35.19 d8
1.790 GHz 3.000 GHz | 1.000 MHz 2.97682 GHz -46,64 dBm -33.64 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.98891 GHz -46.55 dBm -33,55 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99542 GHz -41.10 dBm -28,10 dB 3.000 GHz $.000 GHz 1.000 MHz 6.99592 GHz -41.29 dBm -28.29 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32508 GHz -41.35 dBm -28.35 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.31959 GHz -41.28 dBm -28.28 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76581 GHz -37.88 dBm -24.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76623 GHz -38.01 dBm -25.01 dB
7
[ )i ) O] [ )i ) QI o8

Date: 17.MAY.2017 17:23:45

Date: 17.MAY.2017 17:24:40

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum B pectrum —
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PARS -10 déRR—EURIOUS LINE ABS PABS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 de 20 dB
a0 de
P PPN ad ||| 40 der — Iy
Bl e AN it eaug e PUEEPS SRR i A o oW
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 893.59570 MHz -47.21 dBm -34.21 d8 30,000 MHz 1.000 GHz 1.000 MHz 914.92504 MHz -47.09 dBm -34,09 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.52526 GHz -48.06 dBm -35.06 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67954 GHz -48.09 dBm -35.09 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.98972 GHz -46,53 dBm -33,53 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.46112 GHz -46.64 dBm -33.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.27 dBm -28.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.34 dBm -28,34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31909 GHz -41,47 dBm -28.47 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30159 GHz -41.41 dBm -28.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77164 GHz -38.01 dBm -25.01 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77998 GHz -38.09 dBm -25.09 d&
W - ?
GINNAED we GINNENEED we

)it

Date: 17.MAY.2017 17:30:53

L

L JL

Date: 17.MAY.2017 17:31.48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A13-57 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 66

/1.4MHz

Lowest Channel / 64QAM

L

VAN

Date: 29.MAY.2017 23:18:48

Spectrum | =
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ILhr\rk
-10 ddpR—FPURIONS | INE_ABS
T
SPURIOUS_LINE_ABS
-20 dB
-30dp
40d . PR
MMM""‘"’M - —
-60 dBy
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -47.27 dBm -34.27 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66939 GHz -48.09 dém -35.09 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.98891 GHz -46.71 dBm -33.71.d8
3.000 GHz 5.000 GHz 1.000 MHz 6.99092 GHz -41.45 dBm -28.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28509 GHz -41.16 dBm -28.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75373 GHz 8 dBm -25.18 dB
i

Middle Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS p
RIOUS_LINE_ABS
-30 dB
40 dB o PAPON A
WA At P N B
-60 dB
70 dei
-80 dBr
-90 dey
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -47.19 dBm -34,10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66029 GHz -48.28 dBm -35.28 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99698 GHz -46.63 dBm -33.63 dé
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.46 dBm -28.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31509 GHz -41.46 dBm -28.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77123 GHz -38.23 dBm -25.23 dB
T

L

L

Date: 29.MAY.2017 23:20:04

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-58 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 66 / 1.4MHz

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d&

Mode Auto Sweep

@1 AvgPwr
Limit lthr‘rk PABS
10 diRR—HBURIOUS ABS
JRIOUS_LINE_ABS
- e A A
MMM""' W Swmin v

L

VAN

Date: 29.MAY.2017 23:2338

Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low RangeUp | RBW | Frequency | ___Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz -47.28 dBm -34,28 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68968 GHz -48.32 dBm -35.32 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98327 GHz -46,63 dBm -33.63 dB
3.000 GHz .000 GHz 1.000 MHz 6.99092 GHz -41.29 dBm -28.29 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30309 GHz -41.37 dBm -28.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76664 GHz 6 dBm -25.26 dB
N

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

ctrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB

Mode Auto Sweep

@1 AvgPwr

Limit lthm k PABS
-10 ddReSEURIOUS LINE ABS B S
SPURIOUS_LINE_ABS

-40 dBr

I PN A
N

£

oo,

4B

L

Date: 29. MAY.2017 22:36:48

Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -47.11 dem -34.11d8B
1.000 GHz 1.700 GHz 1.000 MHz 1.69633 GHz -46.15 dBm -33.15 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98851 GHz -46.65 dBm -33.65 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84693 GHz -41.24 dBm -28.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32808 GHz -41.37 dBm -28.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -38.05 dém -25.05 dB
aig

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-59 of 67




e % FCC RF Test Report Report No. :FG740822B

SPORTON LAB.

LTE Band 66 / 3MHz

Middle Channel / 64QAM

Spectrum | =
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ILhr\rk
-10 ddpR—FPURIONS | INE_ABS
SPURIOUS_LINE_ABS
-20 dB
-30dp
40d - — = o PP I
pese
-60 dBy
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  pPoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -47.26 dBm -34.26 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64700 GHz -48.31 dém -35.31 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99819 GHz -46.42 dBm -33.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99092 GHz -41.29 dBm -28.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28159 GHz -41.43 dBm -28.43 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz 4 dBm -25.04 dB
i
L JL J

Date: 29.MAY.2017 22:38:03

Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS PARS
RIOUS_LINE_ABS
-30 dB
40 dB InAMAL, "
P¥PY X A rr——_—__a )
2 _poeniipns” i
-60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -47.10 dBm -34,10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67394 GHz -48.09 dBm -35.00 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.96795 GHz -46.81 dBm -33.81 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -41.28 dBm -28.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30009 GHz -41.57 dBm -28.57 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76748 GHz -38.13 dBm -25.13 dB
T
L JL J

Date: 29. MAY.2017 22:41:38

SPORTON INTERNATIONAL INC. Page Number : A13-60 of 67
TEL : 886-3-327-3456
FAX : 886-3-328-4978



e % FCC RF Test Report Report No. :FG740822B

SPORTON LAB.

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

: rum =
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ILhr\rk
-10 ddpR—FPURIONS | INE_ABS
SPURIOUS_LINE_ABS
-20 dB
-30dp
-4o0d FOVY LN Py B P Nl G
. Benetnt Pt AN IO e
-60 dBy
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -47.22 dBm -34.22 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68758 GHz -48.24 dém -35.24 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.93085 GHz -46.67 dBm -33.67 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98992 GHz -41.06 dBm -28.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30809 GHz -41.48 dBm -28.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz 6 dBm -25.06 dB
i
L JL J

Date: 29.MAY 2017 22:45:12

Middle Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS PARS
RIOUS_LINE_ABS
-30 dB
40 dB === o P PAPA A
ety '
-60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -46.91 dBm -33,91 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67954 GHz -48.26 dBm -35.26 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99254 GHz -46.62 dBm -33.62 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.38 dBm -28.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30509 GHz -41.24 dBm -28.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76748 GHz -38.18 dBm -25.18 dB
T
L JL J

Date: 29. MAY.2017 22:46:28

SPORTON INTERNATIONAL INC. Page Number : A13-61 of 67
TEL : 886-3-327-3456
FAX : 886-3-328-4978



v is. FCC RF Test Report Report No. :FG740822B

LTE Band 66 / 5MHz

Highest Channel / 64QAM

Spectrum | -
Ref Level 0,00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit lthr‘rk PABS
-10 d8RR—HRURIOUS E_ABS 3
SPURIOUS_LINE_ABS
20 dB
-30 dB
404 . A N
MM"MWM‘W”
eyttt b
-60 dB
=70 dB
-80 dBi
-90 dBr
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -47.34 dBm -34,34 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61412 GHz -48.19 dBm -35.19 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98770 GHz -46.57 dBm -33.57 dB
3.000 GHz .000 GHz 1.000 MHz 6.99192 GHz -41.53 dBm -28.53 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31559 GHz -41.49 dBm -28.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz 4 dBm -24.94 dB
N
L JL J

Date: 29.MAY.2017 22:50:02

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

ctrum -
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit lthm k PABS
-10 ddReSEURIOUS LINE ABS PASS
“SPURIOUS_LINE_ABS
20 dB
-30 dB
40 dBr A A A
N s b e
R e o/t
-60 db
70 des
-80 der
-90 dey
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -47.11 dem -34.11d8B
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -48.07 dBm -35.07 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99456 GHz -46.74 dBm -33.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99092 GHz -41.38 dBm -28.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30009 GHz -41.26 dBm -28.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77206 GHz -38.36 dBm -25.36 dB
aig
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LTE Band 66 / 10MHz

Middle Channel / 64QAM

: rum =
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ILhr\rk
-10 ddpR—FPURIONS | INE_ABS
SPURIOUS_LINE_ABS
-20 dB
-30dp
40d = TR o
JRTINN Fv=e oA M »
-60 dBy
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 877.59870 MHz -46.86 dBm -33.86 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59873 GHz -48.24 dém -35.24 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99980 GHz -46.74 dBm -33.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98892 GHz -41.29 dBm -28.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30459 GHz -41.49 dBm -28.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76539 GHz 2 dBm -25.22 dB
i
L JL J
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Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS PARS
RIOUS_LINE_ABS
30 de
40 dB D AP A
A~ o
I T T St Y,
-60 dB
70 dei
-80 dBr
-90 dey
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -47.32 dBm -34,32 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -48.19 dBm -35.19 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99294 GHz -46.69 dBm -33.69 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.85393 GHz -41.47 dBm -28.47 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28959 GHz -41.53 dBm -28.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77664 GHz -37.98 dBm -24,98 d&
T
L JL J
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LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

L

VAN

Date: 29.MAY.2017 23:02:00

@1 AvgPwr
Limit ILhr\rk

-10 d8RR—HRURIOUS E_ABS

SPURIOUS_LINE_ABS

-20 dB

-30 dB

-40d — x = e T

IMMM"—'

-60 dB

70 d8

-80 dBi

-90 dB

Start 30.0 MHz 39006 pts Stop 18.0 GHz

[Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -47.23 dBm -34.23 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -44.13 dém -31.13 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99577 GHz -46.53 dBm -33.53 dB
3.000 GHz .000 GHz 1.000 MHz 6.85293 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28909 GHz -41.44 dBm -28.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76664 GHz 3 dBm -24.93 dB
i

Middle Channel / 64QAM

L

L

Date: 29. MAY.2017 23:03:16

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS PARS
RIOUS_LINE_ABS
-30 dB
40 dB P PARNPN "
o, MMW/‘” v e B
peer el
-60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 880.50725 MHz -47.35 dBm -34,35 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -48.04 dBm -35.04 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99617 GHz -46.60 dBm -33.60 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.18 dBm -28.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29959 GHz -41.51 dBm -28.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76623 GHz -38.19 dBm -25.19 dB
T
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LTE Band 66 / 15MHz

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

Date: 29.MAY.2017 23:06:50

@1 AvgPwr
Limit lthr‘rk PABS
4 SPURIONS E_AB:
10 défPR—f
SPURIOUS_LINE_ABS
20 dB
-30 dB
“42d JUNTSEIVY. N PR ORI B e A VN
g ) e
-60 dB
=70 dB
-80 dBi
-90 dBr
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -47.21 dBm -34.21d8B
1.000 GHz 1.700 GHz 1.000 MHz 1.60292 GHz -48.32 dBm -35.32 dB
1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -44.18 dBm -31.18 dB
3.000 GHz .000 GHz 1.000 MHz 6.99192 GHz -41.43 dBm -28.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31059 GHz -41.47 dBm -28.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75998 GHz 3 dBm -25.03 dB
i
L JL J

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

ctrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 29. MAY.2017 23:10:24

@1 AvgPwr
Limit lthm k PABS
.10 d8RR—HBURIONUS JINE ABS PARS
_SPURIOUS_LINE_ABS
20 dB
a0de
40 dBr e PARN A
s | e AN ™
-60 dB
<70 dei
-80 dBr
-90 dBi
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.49225 MHz -47.27 dBm -34.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.01 dBm -33.01 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.93932 GHz -46.63 dBm -33.63 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.32 dBm -28.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32108 GHz -41.47 dBm -28.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76331 GHz -38.00 dBm -25.00 d&
aig
L JL J
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SPORTON LAB.

LTE Band 66 / 20MHz

Middle Channel / 64QAM

Spectrum | =
Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ILhr\rk
-10 ddpR—FPURIONS | INE_ABS
SPURIOUS_LINE_ABS
-20 dB
-30dp
40d AR "
MMWW o~~~ o
-60 dBy
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 842.21139 MHz -47.29 dBm -34.20 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.63756 GHz -48.15 dBm -35.15 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99133 GHz -46.40 dBm -33.40 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98992 GHz -41.00 dBm -28.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30659 GHz -41.49 dBm -28.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76956 GHz 9 dBm -25.09 dB
i
L JL J
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Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthnrk PABS
-10 déRR—EURIOUS LINE ABS PARS
RIOUS_LINE_ABS
-30 dB
40 dB I AP A
PO T PRy mwww' W
-60 dB
-70 der
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -46.96 dBm -33,96 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65715 GHz -48.17 dBm -35.17 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99093 GHz -46.93 dBm -33,93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.85443 GHz -41.30 dBm -28,30 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32558 GHz -41.43 dBm -28.43 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75581 GHz -38.09 dBm -25.09 dB
T
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Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0130
40 Normal Voltage 0.0011
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0003
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0027
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740822B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average) (GT - LC = -4.25 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.88 0.2443 19.63 0.0918
Middle QPSK 3 1 23.87 0.2438 19.62 0.0916
Highest 3 1 24.08 0.2559 19.83 0.0962
Lowest 1 3 23.14 0.2061 18.89 0.0774
Middle 16QAM 1 3 23.15 0.2065 18.90 0.0776
Highest 1 3 23.32 0.2148 19.07 0.0807
Lowest 1 3 22.01 0.1589 17.76 0.0597
Middle 64QAM 1 3 21.95 0.1567 17.70 0.0589
Highest 1 3 22.13 0.1633 17.88 0.0614
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.86 0.2432 19.61 0.0914
Middle QPSK 1 0 23.86 0.2432 19.61 0.0914
Highest 1 0 24.04 0.2535 19.79 0.0953
Lowest 1 8 23.10 0.2042 18.85 0.0767
Middle 16QAM 1 8 23.13 0.2056 18.88 0.0773
Highest 1 8 23.33 0.2153 19.08 0.0809
Lowest 1 8 21.96 0.1570 17.71 0.0590
Middle 64QAM 1 8 21.96 0.1570 17.71 0.0590
Highest 1 8 22.13 0.1633 17.88 0.0614
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.91 0.2460 19.66 0.0925
Middle QPSK 1 0 23.93 0.2472 19.68 0.0929
Highest 1 0 24.09 0.2564 19.84 0.0964
Lowest 1 0 23.18 0.2080 18.93 0.0782
Middle 16QAM 1 0 23.19 0.2084 18.94 0.0783
Highest 1 0 23.35 0.2163 19.10 0.0813
Lowest 1 0 22.06 0.1607 17.81 0.0604
Middle 64QAM 1 0 22.04 0.1600 17.79 0.0601
Highest 1 0 22.18 0.1652 17.93 0.0621
Limit EIRP < 2W Result PASS
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LTE Band 2 / 10MHz (Average) (GT - LC = -4.25 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.22 0.2642 19.97 0.0993
Middle QPSK 1 0 24.22 0.2642 19.97 0.0993
Highest 1 0 24.17 0.2612 19.92 0.0982
Lowest 1 0 23.49 0.2234 19.24 0.0839
Middle 16QAM 1 0 23.48 0.2228 19.23 0.0838
Highest 1 0 23.41 0.2193 19.16 0.0824
Lowest 1 0 22.28 0.1690 18.03 0.0635
Middle 64QAM 1 0 22.27 0.1687 18.02 0.0634
Highest 1 0 22.18 0.1652 17.93 0.0621
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.09 0.2564 19.84 0.0964
Middle QPSK 1 0 24.10 0.2570 19.85 0.0966
Highest 1 0 24.26 0.2667 20.01 0.1002
Lowest 1 0 23.37 0.2173 19.12 0.0817
Middle 16QAM 1 0 23.39 0.2183 19.14 0.0820
Highest 1 0 23.50 0.2239 19.25 0.0841
Lowest 1 0 22.17 0.1648 17.92 0.0619
Middle 64QAM 1 0 22.19 0.1656 17.94 0.0622
Highest 1 0 22.30 0.1698 18.05 0.0638
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.31 0.2698 20.06 0.1014
Middle QPSK 1 0 24.32 0.2704 20.07 0.1016
Highest 1 0 24.23 0.2649 19.98 0.0995
Lowest 1 0 23.50 0.2239 19.25 0.0841
Middle 16QAM 1 0 23.46 0.2218 19.21 0.0834
Highest 1 0 23.47 0.2223 19.22 0.0836
Lowest 1 0 22.33 0.1710 18.08 0.0643
Middle 64QAM 1 0 22.38 0.1730 18.13 0.0650
Highest 1 0 22.28 0.1690 18.03 0.0635
Limit EIRP < 2W Result PASS
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LTE Band 25 / 1.4MHz (Average) (GT - LC = -4.25 dB)

Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.79 0.2393 19.54 0.0899
Middle QPSK 3 1 23.91 0.2460 19.66 0.0925
Highest 3 1 24.02 0.2523 19.77 0.0948
Lowest 1 3 24.04 0.2535 19.79 0.0953
Middle 16QAM 1 3 24.12 0.2582 19.87 0.0971
Highest 1 3 23.47 0.2223 19.22 0.0836
Lowest 1 5 23.39 0.2183 19.14 0.0820
Middle 64QAM 1 5 23.72 0.2355 19.47 0.0885
Highest 1 5 22.55 0.1799 18.30 0.0676
Limit EIRP < 2W Result PASS
LTE Band 25 / 3MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.81 0.2404 19.56 0.0904
Middle QPSK 1 0 23.90 0.2455 19.65 0.0923
Highest 1 0 24.05 0.2541 19.80 0.0955
Lowest 1 0 24.05 0.2541 19.80 0.0955
Middle 16QAM 1 0 24.10 0.2570 19.85 0.0966
Highest 1 0 2417 0.2612 19.92 0.0982
Lowest 1 14 23.66 0.2323 19.41 0.0873
Middle 64QAM 1 14 23.92 0.2466 19.67 0.0927
Highest 1 14 22.68 0.1854 18.43 0.0697
Limit EIRP < 2W Result PASS
LTE Band 25 / 5MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.85 0.2427 19.60 0.0912
Middle QPSK 1 0 23.93 0.2472 19.68 0.0929
Highest 1 0 24.11 0.2576 19.86 0.0968
Lowest 1 0 24.08 0.2559 19.83 0.0962
Middle 16QAM 1 0 24.18 0.2618 19.93 0.0984
Highest 1 0 24.33 0.2710 20.08 0.1019
Lowest 1 24 23.78 0.2388 19.53 0.0897
Middle 64QAM 1 24 23.96 0.2489 19.71 0.0935
Highest 1 24 22.64 0.1837 18.39 0.0690
Limit EIRP < 2W Result PASS
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LTE Band 25 / 10MHz (Average) (GT - LC = -4.25 dB)

Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.09 0.2564 19.84 0.0964
Middle QPSK 1 0 24.21 0.2636 19.96 0.0991
Highest 1 0 24.13 0.2588 19.88 0.0973
Lowest 1 0 24.33 0.2710 20.08 0.1019
Middle 16QAM 1 0 24.33 0.2710 20.08 0.1019
Highest 1 0 24.34 0.2716 20.09 0.1021
Lowest 1 49 23.98 0.2500 19.73 0.0940
Middle 64QAM 1 49 24.13 0.2588 19.88 0.0973
Highest 1 49 22.67 0.1849 18.42 0.0695
Limit EIRP < 2W Result PASS
LTE Band 25 / 15MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.95 0.2483 19.70 0.0933
Middle QPSK 1 0 24.08 0.2559 19.83 0.0962
Highest 1 0 24.19 0.2624 19.94 0.0986
Lowest 1 37 24.08 0.2559 19.83 0.0962
Middle 16QAM 1 37 24.11 0.2576 19.86 0.0968
Highest 1 37 24.29 0.2685 20.04 0.1009
Lowest 1 74 23.84 0.2421 19.59 0.0910
Middle 64QAM 1 74 24.00 0.2512 19.75 0.0944
Highest 1 74 22.79 0.1901 18.54 0.0714
Limit EIRP < 2W Result PASS
LTE Band 25 / 20MHz (Average) (GT - LC = -4.25 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.26 0.2667 20.01 0.1002
Middle QPSK 1 0 24.34 0.2716 20.09 0.1021
Highest 1 0 24.48 0.2805 20.23 0.1054
Lowest 1 0 24.32 0.2704 20.07 0.1016
Middle 16QAM 1 0 24.40 0.2754 20.15 0.1035
Highest 1 0 24.47 0.2799 20.22 0.1052
Lowest 1 99 23.44 0.2208 19.19 0.0830
Middle 64QAM 1 99 24.08 0.2559 19.83 0.0962
Highest 1 99 22.91 0.1954 18.66 0.0735
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC = -4.39 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.57 0.2275 19.18 0.0828
Middle QPSK 3 1 23.55 0.2265 19.16 0.0824
Highest 3 1 23.69 0.2339 19.30 0.0851
Lowest 1 3 22.83 0.1919 18.44 0.0698
Middle 16QAM 1 3 22.84 0.1923 18.45 0.0700
Highest 1 3 22.97 0.1982 18.58 0.0721
Lowest 1 3 21.67 0.1469 17.28 0.0535
Middle 64QAM 1 3 21.69 0.1476 17.30 0.0537
Highest 1 3 21.79 0.1510 17.40 0.0550
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = -4.39 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.57 0.2275 19.18 0.0828
Middle QPSK 1 0 23.57 0.2275 19.18 0.0828
Highest 1 0 23.69 0.2339 19.30 0.0851
Lowest 1 0 22.81 0.1910 18.42 0.0695
Middle 16QAM 1 0 22.76 0.1888 18.37 0.0687
Highest 1 0 22.93 0.1963 18.54 0.0714
Lowest 1 0 21.70 0.1479 17.31 0.0538
Middle 64QAM 1 0 21.69 0.1476 17.30 0.0537
Highest 1 0 21.79 0.1510 17.40 0.0550
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = -4.39 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.69 0.2339 19.30 0.0851
Middle QPSK 1 0 23.65 0.2317 19.26 0.0843
Highest 1 0 23.73 0.2360 19.34 0.0859
Lowest 1 0 22.92 0.1959 18.53 0.0713
Middle 16QAM 1 0 22.89 0.1945 18.50 0.0708
Highest 1 0 23.00 0.1995 18.61 0.0726
Lowest 1 0 21.78 0.1507 17.39 0.0548
Middle 64QAM 1 0 21.76 0.1500 17.37 0.0546
Highest 1 0 21.87 0.1538 17.48 0.0560
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = -4.39 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.72 0.2355 19.33 0.0857
Middle QPSK 1 0 23.72 0.2355 19.33 0.0857
Highest 1 0 23.79 0.2393 19.40 0.0871
Lowest 1 0 22.97 0.1982 18.58 0.0721
Middle 16QAM 1 0 22.99 0.1991 18.60 0.0724
Highest 1 0 23.05 0.2018 18.66 0.0735
Lowest 1 0 21.80 0.1514 17.41 0.0551
Middle 64QAM 1 0 21.81 0.1517 17.42 0.0552
Highest 1 0 21.84 0.1528 17.45 0.0556
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = -4.39 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.79 0.2393 19.40 0.0871
Middle QPSK 1 0 23.82 0.2410 19.43 0.0877
Highest 1 0 23.85 0.2427 19.46 0.0883
Lowest 1 0 23.06 0.2023 18.67 0.0736
Middle 16QAM 1 0 23.08 0.2032 18.69 0.0740
Highest 1 0 23.17 0.2075 18.78 0.0755
Lowest 1 0 21.88 0.1542 17.49 0.0561
Middle 64QAM 1 0 21.90 0.1549 17.51 0.0564
Highest 1 0 21.97 0.1574 17.58 0.0573
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = -4.39 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.85 0.2427 19.46 0.0883
Middle QPSK 1 0 23.90 0.2455 19.51 0.0893
Highest 1 0 23.84 0.2421 19.45 0.0881
Lowest 1 0 23.09 0.2037 18.70 0.0741
Middle 16QAM 1 0 23.09 0.2037 18.70 0.0741
Highest 1 0 23.11 0.2046 18.72 0.0745
Lowest 1 0 21.93 0.1560 17.54 0.0568
Middle 64QAM 1 0 21.97 0.1574 17.58 0.0573
Highest 1 0 21.94 0.1563 17.55 0.0569
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =-5.09 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 1 24.24 0.2655 17.00 0.0501
Middle QPSK 3 1 24.30 0.2692 17.06 0.0508
Highest 3 1 24.16 0.2606 16.92 0.0492
Lowest 1 3 23.48 0.2228 16.24 0.0421
Middle 16QAM 1 3 23.50 0.2239 16.26 0.0423
Highest 1 3 23.32 0.2148 16.08 0.0406
Lowest 1 3 22.29 0.1694 15.05 0.0320
Middle 64QAM 1 3 22.40 0.1738 15.16 0.0328
Highest 1 3 22.25 0.1679 15.01 0.0317
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -5.09 dB)
Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.22 0.2642 16.98 0.0499
Middle QPSK 1 0 24.27 0.2673 17.03 0.0505
Highest 1 0 24.17 0.2612 16.93 0.0493
Lowest 1 0 23.48 0.2228 16.24 0.0421
Middle 16QAM 1 0 23.49 0.2234 16.25 0.0422
Highest 1 0 23.41 0.2193 16.17 0.0414
Lowest 1 8 22.33 0.1710 15.09 0.0323
Middle 64QAM 1 8 22.40 0.1738 15.16 0.0328
Highest 1 8 22.29 0.1694 15.05 0.0320
Limit ERP < 7W Result PASS
LTE Band 5 / 5MHz (Average) (GT - LC = -5.09 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.23 0.2649 16.99 0.0500
Middle QPSK 1 0 24.30 0.2692 17.06 0.0508
Highest 1 0 24.20 0.2630 16.96 0.0497
Lowest 1 0 23.48 0.2228 16.24 0.0421
Middle 16QAM 1 0 23.50 0.2239 16.26 0.0423
Highest 1 0 23.45 0.2213 16.21 0.0418
Lowest 1 0 22.39 0.1734 15.15 0.0327
Middle 64QAM 1 0 22.46 0.1762 15.22 0.0333
Highest 1 0 22.36 0.1722 15.12 0.0325
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -5.09 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 24.28 0.2679 17.04 0.0506
Middle QPSK 1 0 24.31 0.2698 17.07 0.0509
Highest 1 0 24.21 0.2636 16.97 0.0498
Lowest 1 0 23.46 0.2218 16.22 0.0419
Middle 16QAM 1 0 23.50 0.2239 16.26 0.0423
Highest 1 0 23.50 0.2239 16.26 0.0423
Lowest 1 25 22.37 0.1726 15.13 0.0326
Middle 64QAM 1 25 22.43 0.1750 15.19 0.0330
Highest 1 25 22.34 0.1714 15.10 0.0324

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = -4.34 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 24.21 0.2636 19.87 0.0971
Middle QPSK 1.00 | 0.00 24.30 0.2692 19.96 0.0991
Highest 1.00 | 0.00 24.16 0.2606 19.82 0.0959
Lowest 1.00 0.00 23.45 0.2213 19.11 0.0815
Middle 16QAM 1.00 | 0.00 23.57 0.2275 19.23 0.0838
Highest 1.00 | 0.00 23.40 0.2188 19.06 0.0805
Lowest 1.00 [ 0.00 22.39 0.1734 18.05 0.0638
Middle 64QAM 1.00 | 0.00 22.49 0.1774 18.15 0.0653
Highest 1.00 | 0.00 22.38 0.1730 18.04 0.0637
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = -4.34 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 24.17 0.2612 19.83 0.0962
Middle QPSK 1.00 | 0.00 24.32 0.2704 19.98 0.0995
Highest 1.00 [ 0.00 24.26 0.2667 19.92 0.0982
Lowest 1.00 | 0.00 23.43 0.2203 19.09 0.0811
Middle 16QAM 1.00 [ 0.00 23.64 0.2312 19.30 0.0851
Highest 1.00 | 0.00 23.40 0.2188 19.06 0.0805
Lowest 1.00 [ 0.00 22.41 0.1742 18.07 0.0641
Middle 64QAM 1.00 | 0.00 22.54 0.1795 18.20 0.0661
Highest 1.00 [ 0.00 22.39 0.1734 18.05 0.0638
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = -4.34 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 24.20 0.2630 19.86 0.0968
Middle QPSK 1.00 | 0.00 24.31 0.2698 19.97 0.0993
Highest 1.00 [ 0.00 24.15 0.2600 19.81 0.0957
Lowest 1.00 0.00 23.46 0.2218 19.12 0.0817
Middle 16QAM 1.00 [ 0.00 23.62 0.2301 19.28 0.0847
Highest 1.00 | 0.00 23.43 0.2203 19.09 0.0811
Lowest 1.00 [ 0.00 22.50 0.1778 18.16 0.0655
Middle 64QAM 1.00 | 0.00 22.64 0.1837 18.30 0.0676
Highest 1.00 [ 0.00 22.45 0.1758 18.11 0.0647
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = -4.34 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 24.23 0.2649 19.89 0.0975
Middle QPSK 1.00 | 0.00 24.33 0.2710 19.99 0.0998
Highest 1.00 | 0.00 24.18 0.2618 19.84 0.0964
Lowest 1.00 0.00 23.48 0.2228 19.14 0.0820
Middle 16QAM 1.00 | 0.00 23.56 0.2270 19.22 0.0836
Highest 1.00 | 0.00 23.37 0.2173 19.03 0.0800
Lowest 1.00 [ 0.00 22.53 0.1791 18.19 0.0659
Middle 64QAM 1.00 0.00 22.58 0.1811 18.24 0.0667
Highest 1.00 | 0.00 22.46 0.1762 18.12 0.0649

Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC = -8.47 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 23.92 0.2466 13.30 0.0214
Middle QPSK 3 1 2413 0.2588 13.51 0.0224
Highest 3 1 24.14 0.2594 13.52 0.0225
Lowest 1 3 23.17 0.2075 12.55 0.0180
Middle 16QAM 1 3 23.35 0.2163 12.73 0.0187
Highest 1 3 23.32 0.2148 12.70 0.0186
Lowest 1 3 22.06 0.1607 11.44 0.0139
Middle 64QAM 1 3 22.28 0.1690 11.66 0.0147
Highest 1 3 22.28 0.1690 11.66 0.0147

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC = -8.47 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.90 0.2455 13.28 0.0213
Middle QPSK 1 0 24.14 0.2594 138.52 0.0225
Highest 1 0 24.13 0.2588 13.51 0.0224
Lowest 1 0 23.14 0.2061 12.52 0.0179
Middle 16QAM 1 0 23.37 0.2173 12.75 0.0188
Highest 1 0 23.38 0.2178 12.76 0.0189
Lowest 1 0 22.06 0.1607 11.44 0.0139
Middle 64QAM 1 0 22.30 0.1698 11.68 0.0147
Highest 1 0 22.31 0.1702 11.69 0.0148

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC = -8.47 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.92 0.2466 13.30 0.0214
Middle QPSK 1 12 24.16 0.2606 13.54 0.0226
Highest 1 12 24.18 0.2618 13.56 0.0227
Lowest 1 12 23.21 0.2094 12.59 0.0182
Middle 16QAM 1 12 23.40 0.2188 12.78 0.0190
Highest 1 12 23.45 0.2213 12.83 0.0192
Lowest 1 12 22.05 0.1603 11.43 0.0139
Middle 64QAM 1 12 22.29 0.1694 11.67 0.0147
Highest 1 12 22.33 0.1710 11.71 0.0148

Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average) (GT - LC = -8.47 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 49 24.08 0.2559 13.46 0.0222
Middle QPSK 1 49 24.23 0.2649 13.61 0.0230
Highest 1 49 24.15 0.2600 13.53 0.0225
Lowest 1 49 23.36 0.2168 12.74 0.0188
Middle 16QAM 1 49 23.50 0.2239 12.88 0.0194
Highest 1 49 23.39 0.2183 12.77 0.0189
Lowest 1 49 22.19 0.1656 11.57 0.0144
Middle 64QAM 1 49 22.36 0.1722 11.74 0.0149
Highest 1 49 22.31 0.1702 11.69 0.0148

Limit ERP < 3W Result PASS
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LTE Band 13 / 5MHz (Average) (GT - LC = -4.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 23.00 0.1995 16.35 0.0432
Middle QPSK 1 0 24.09 0.2564 17.44 0.0555
Highest 1 0 24.25 0.2661 17.60 0.0575
Lowest 1 0 22.00 0.1585 15.35 0.0343
Middle 16QAM 1 0 23.35 0.2163 16.70 0.0468
Highest 1 0 23.51 0.2244 16.86 0.0485
Lowest 1 0 21.00 0.1259 14.35 0.0272
Middle 64QAM 1 0 22.27 0.1687 15.62 0.0365
Highest 1 0 22.36 0.1722 15.71 0.0372
Limit ERP < 3W Result PASS
LTE Band 13 / 10MHz (Average) (GT - LC = -4.5 dB)
Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 25 24.26 0.2667 17.61 0.0577
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 23.51 0.2244 16.86 0.0485
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 25 22.38 0.1730 15.73 0.0374
Highest - - - - - -
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average) (GT - LC = -8.47 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 24 24.32 0.2704 13.70 0.0234
Middle QPSK 1 24 24.27 0.2673 138.65 0.0232
Highest 1 24 23.84 0.2421 13.22 0.0210
Lowest 1 24 23.54 0.2259 12.92 0.0196
Middle 16QAM 1 24 23.52 0.2249 12.90 0.0195
Highest 1 24 23.15 0.2065 12.53 0.0179
Lowest 1 24 22.45 0.1758 11.83 0.0152
Middle 64QAM 1 24 22.41 0.1742 11.79 0.0151
Highest 1 24 22.20 0.1660 11.58 0.0144

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC = -8.47 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 49 24.39 0.2748 13.77 0.0238
Middle QPSK 1 49 24.26 0.2667 13.64 0.0231
Highest 1 49 23.96 0.2489 13.34 0.0216
Lowest 1 49 23.64 0.2312 13.02 0.0200
Middle 16QAM 1 49 23.49 0.2234 12.87 0.0194
Highest 1 49 23.30 0.2138 12.68 0.0185
Lowest 1 49 22.52 0.1786 11.90 0.0155
Middle 64QAM 1 49 22.37 0.1726 11.75 0.0150
Highest 1 49 22.36 0.1722 11.74 0.0149

Limit ERP < 3W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC = -4.34 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 25.37 0.3443 21.03 0.1268
Middle QPSK 1.00 | 12.00 25.46 0.3516 21.12 0.1294
Highest 1.00 | 12.00 25.67 0.3690 21.33 0.1358
Lowest 1.00 | 12.00 24.47 0.2799 20.13 0.1030
Middle 16QAM 1.00 | 12.00 24.64 0.2911 20.30 0.1072
Highest 1.00 | 12.00 24.51 0.2825 20.17 0.1040
Lowest 1.00 | 0.00 23.37 0.2173 19.03 0.0800
Middle 64QAM 1.00 | 0.00 23.60 0.2291 19.26 0.0843
Highest 1.00 [ 0.00 23.79 0.2393 19.45 0.0881
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC = -4.34 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 25 25.36 0.3436 21.02 0.1265
Middle QPSK 1.00 25 25.56 0.3597 21.22 0.1324
Highest 1.00 25 25.25 0.3350 20.91 0.1233
Lowest 1.00 0.00 24.49 0.2812 20.15 0.1035
Middle 16QAM 1.00 [ 0.00 24.68 0.2938 20.34 0.1081
Highest 1.00 0.00 24.22 0.2642 19.88 0.0973
Lowest 1.00 [ 0.00 23.41 0.2193 19.07 0.0807
Middle 64QAM 1.00 | 0.00 23.63 0.2307 19.29 0.0849
Highest 1.00 [ 0.00 23.65 0.2317 19.31 0.0853
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC = -4.34 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 25.43 0.3491 21.09 0.1285
Middle QPSK 1.00 | 0.00 25.61 0.3639 21.27 0.1340
Highest 1.00 [ 0.00 25.37 0.3443 21.03 0.1268
Lowest 1.00 0.00 24.49 0.2812 20.15 0.1035
Middle 16QAM 1.00 [ 0.00 24.72 0.2965 20.38 0.1091
Highest 1.00 0.00 24.45 0.2786 20.11 0.1026
Lowest 1.00 [ 0.00 23.48 0.2228 19.14 0.0820
Middle 64QAM 1.00 | 0.00 23.69 0.2339 19.35 0.0861
Highest 1.00 [ 0.00 23.32 0.2148 18.98 0.0791
Limit EIRP < 2W Result PASS
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LTE Band 41 / 20MHz (Average) (GT - LC = -4.34 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 25.48 0.3532 21.14 0.1300
Middle QPSK 1.00 | 0.00 25.69 0.3707 21.35 0.1365
Highest 1.00 | 0.00 24.15 0.2600 19.81 0.0957
Lowest 1.00 0.00 24.54 0.2844 20.20 0.1047
Middle 16QAM 1.00 [ 0.00 24.76 0.2992 20.42 0.1102
Highest 1.00 | 0.00 23.30 0.2138 18.96 0.0787
Lowest 1.00 [ 0.00 23.49 0.2234 19.15 0.0822
Middle 64QAM 1.00 | 0.00 23.67 0.2328 19.33 0.0857
Highest 1.00 | 0.00 23.28 0.2128 18.94 0.0783

Limit EIRP < 2W Result PASS
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LTE Band 26 / 1.4MHz (Average) (GT - LC = -4.92 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 1 23.98 0.2498 16.91 0.0490
Middle QPSK 3 1 24.11 0.2574 17.04 0.0505
Highest 3 1 24.15 0.2598 17.08 0.0510
Lowest 1 3 23.43 0.2201 16.36 0.0432
Middle 16QAM 1 3 23.96 0.2487 16.89 0.0488
Highest 1 3 23.59 0.2283 16.52 0.0448
Lowest 1 0 22.62 0.1826 15.55 0.0359
Middle 64QAM 1 0 23.11 0.2045 16.04 0.0401
Highest 1 0 23.09 0.2035 16.02 0.0400

Limit ERP < 7W Result PASS

LTE Band 26 / 3MHz (Average) (GT - LC = -4.92 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.97 0.2492 16.90 0.0489
Middle QPSK 1 0 24.11 0.2574 17.04 0.0505
Highest 1 0 24.13 0.2586 17.06 0.0508
Lowest 1 8 23.45 0.2211 16.38 0.0434
Middle 16QAM 1 8 23.92 0.2464 16.85 0.0484
Highest 1 8 23.85 0.2424 16.78 0.0476
Lowest 1 0 22.78 0.1895 15.71 0.0372
Middle 64QAM 1 0 23.22 0.2097 16.15 0.0412
Highest 1 0 23.14 0.2059 16.07 0.0404

Limit ERP < 7W Result PASS

LTE Band 26 / 5MHz (Average) (GT - LC = -4.92 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.99 0.2504 16.92 0.0492
Middle QPSK 1 0 24.14 0.2592 17.07 0.0509
Highest 1 0 24.17 0.2610 17.10 0.0512
Lowest 1 0 23.31 0.2141 16.24 0.0420
Middle 16QAM 1 0 23.97 0.2492 16.90 0.0489
Highest 1 0 23.88 0.2441 16.81 0.0479
Lowest 1 0 22.72 0.1869 15.65 0.0367
Middle 64QAM 1 0 23.22 0.2097 16.15 0.0412
Highest 1 0 23.30 0.2136 16.23 0.0419

Limit ERP < 7W Result PASS
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LTE Band 26 / 10MHz (Average) (GT - LC = -4.92 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 25 24.19 0.2622 17.12 0.0515
Middle QPSK 1 25 24.12 0.2580 17.05 0.0507
Highest 1 25 24.07 0.2550 17.00 0.0501
Lowest 1 49 2412 0.2580 17.05 0.0507
Middle 16QAM 1 49 24.20 0.2628 17.13 0.0516
Highest 1 49 23.65 0.2315 16.58 0.0455
Lowest 1 0 22.71 0.1865 15.64 0.0366
Middle 64QAM 1 0 22.94 0.1966 15.87 0.0386
Highest 1 0 23.81 0.2402 16.74 0.0472
Limit ERP < 7W Result PASS
LTE Band 26 / 15MHz (Average) (GT - LC = -4.92 dB)
Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 36 0 23.97 0.2492 16.90 0.0489
Middle QPSK 36 0 23.98 0.2498 16.91 0.0490
Highest 36 0 23.95 0.2481 16.88 0.0487
Lowest 1 0 24.20 0.2628 17.13 0.0516
Middle 16QAM 1 0 24.23 0.2646 17.16 0.0520
Highest 1 0 24.13 0.2586 17.06 0.0508
Lowest 1 0 23.80 0.2397 16.73 0.0471
Middle 64QAM 1 0 24.16 0.2604 17.09 0.0511
Highest 1 0 24.05 0.2539 16.98 0.0498
Limit ERP < 7W Result PASS
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LTE Band 38 / 5MHz (Peak) (GT - LC = -4.43 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 24.56 0.2858 20.13 0.1030
Middle QPSK 1.00 | 0.00 24.53 0.2838 20.10 0.1023
Highest 1.00 | 0.00 23.80 0.2399 19.37 0.0865
Lowest 1.00 0.00 23.60 0.2291 19.17 0.0826
Middle 16QAM 1.00 | 0.00 23.54 0.2259 19.11 0.0815
Highest 1.00 0.00 22.97 0.1982 18.54 0.0714
Lowest 1.00 | 0.00 22.58 0.1811 18.15 0.0653
Middle 64QAM 1.00 0.00 22.55 0.1799 18.12 0.0649
Highest 1.00 | 0.00 22.28 0.1690 17.85 0.0610
Limit EIRP < 2W Result PASS
LTE Band 38 / 10MHz (Peak) (GT - LC = -4.43 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 24.59 0.2877 20.16 0.1038
Middle QPSK 1.00 0.00 24.52 0.2831 20.09 0.1021
Highest 1.00 [ 0.00 24.04 0.2535 19.61 0.0914
Lowest 1.00 | 0.00 23.65 0.2317 19.22 0.0836
Middle 16QAM 1.00 [ 0.00 23.62 0.2301 19.19 0.0830
Highest 1.00 | 0.00 23.21 0.2094 18.78 0.0755
Lowest 1.00 [ 0.00 22.62 0.1828 18.19 0.0659
Middle 64QAM 1.00 0.00 22.57 0.1807 18.14 0.0652
Highest 1.00 | 0.00 22.51 0.1782 18.08 0.0643
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Peak) (GT - LC = -4.43 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 24.62 0.2897 20.19 0.1045
Middle QPSK 1.00 0.00 24.57 0.2864 20.14 0.1033
Highest 1.00 | 0.00 24.43 0.2773 20.00 0.1000
Lowest 1.00 | 0.00 23.69 0.2339 19.26 0.0843
Middle 16QAM 1.00 [ 0.00 23.65 0.2317 19.22 0.0836
Highest 1.00 | 0.00 23.56 0.2270 19.13 0.0818
Lowest 1.00 [ 0.00 22.78 0.1897 18.35 0.0684
Middle 64QAM 1.00 | 0.00 22.66 0.1845 18.23 0.0665
Highest 1.00 [ 0.00 22.63 0.1832 18.20 0.0661
Limit EIRP < 2W Result PASS
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LTE Band 38 / 20MHz (Peak) (GT - LC = -4.43 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 | 0.00 24.65 0.2917 20.22 0.1052
Middle QPSK 1.00 0.00 24.62 0.2897 20.19 0.1045
Highest 1.00 | 0.00 24.54 0.2844 20.11 0.1026
Lowest 1.00 | 0.00 23.73 0.2360 19.30 0.0851
Middle 16QAM 1.00 | 0.00 23.70 0.2344 19.27 0.0845
Highest 1.00 | 0.00 23.61 0.2296 19.18 0.0828
Lowest 1.00 [ 0.00 22.58 0.1811 18.15 0.0653
Middle 64QAM 1.00 | 0.00 22.71 0.1866 18.28 0.0673
Highest 1.00 | 0.00 22.64 0.1837 18.21 0.0662

Limit EIRP < 2W Result PASS
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LTE Band 66 / 1.4AMHz (Average) (GT - LC = -4.31 dB)

Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.50 0.2239 19.19 0.0830
Middle QPSK 3 1 23.44 0.2208 19.18 0.0818
Highest 3 1 23.55 0.2265 19.24 0.0839
Lowest 1 3 22.78 0.1897 18.47 0.0703
Middle 16QAM 1 3 22.69 0.1858 18.38 0.0689
Highest 1 3 22.80 0.1905 18.49 0.0706
Lowest 1 3 21.81 0.1517 17.50 0.0562
Middle 64QAM 1 3 21.74 0.1493 17.43 0.0553
Highest 1 3 21.69 0.1476 17.38 0.0547
Limit EIRP < 1W Result PASS
LTE Band 66 / 3MHz (Average) (GT - LC = -4.31 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.54 0.2259 19.23 0.0838
Middle QPSK 1 0 23.45 0.2213 19.14 0.0820
Highest 1 0 23.55 0.2265 19.24 0.0839
Lowest 1 8 22.82 0.1914 18.51 0.0710
Middle 16QAM 1 8 22.72 0.1871 18.41 0.0693
Highest 1 8 22.79 0.1901 18.48 0.0705
Lowest 1 0 21.70 0.1479 17.39 0.0548
Middle 64QAM 1 0 21.63 0.1455 17.32 0.0540
Highest 1 0 21.72 0.1486 17.41 0.0551
Limit EIRP < 1W Result PASS
LTE Band 66 / 5MHz (Average) (GT - LC = -4.31 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.59 0.2286 19.28 0.0847
Middle QPSK 1 0 23.55 0.2265 19.24 0.0839
Highest 1 0 23.71 0.2350 19.40 0.0871
Lowest 1 0 22.86 0.1932 18.55 0.0716
Middle 16QAM 1 0 22.79 0.1901 18.48 0.0705
Highest 1 0 22.95 0.1972 18.64 0.0731
Lowest 1 0 21.81 0.1517 17.50 0.0562
Middle 64QAM 1 0 21.71 0.1483 17.40 0.0550
Highest 1 0 21.81 0.1517 17.50 0.0562
Limit EIRP < 1W Result PASS
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LTE Band 66 / 10MHz (Average) (GT - LC = -4.31 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.71 0.2350 19.40 0.0871
Middle QPSK 1 0 23.71 0.2350 19.40 0.0871
Highest 1 0 23.60 0.2291 19.29 0.0849
Lowest 1 0 23.00 0.1995 18.69 0.0740
Middle 16QAM 1 0 22.86 0.1932 18.55 0.0716
Highest 1 0 22.86 0.1932 18.55 0.0716
Lowest 1 0 21.88 0.1542 17.57 0.0571
Middle 64QAM 1 0 21.75 0.1496 17.44 0.0555
Highest 1 0 21.77 0.1503 17.46 0.0557
Limit EIRP < 1W Result PASS
LTE Band 66 / 15MHz (Average) (GT - LC = -4.31 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.87 0.2438 19.56 0.0904
Middle QPSK 1 0 23.73 0.2360 19.42 0.0875
Highest 1 0 23.75 0.2371 19.44 0.0879
Lowest 1 0 23.03 0.2009 18.72 0.0745
Middle 16QAM 1 0 23.01 0.2000 18.70 0.0741
Highest 1 0 22.93 0.1963 18.62 0.0728
Lowest 1 0 21.94 0.1563 17.63 0.0579
Middle 64QAM 1 0 21.93 0.1560 17.62 0.0578
Highest 1 0 21.90 0.1549 17.59 0.0574
Limit EIRP < 1W Result PASS
LTE Band 66 / 20MHz (Average) (GT - LC = -4.31 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.87 0.2438 19.56 0.0904
Middle QPSK 1 0 23.88 0.2443 19.57 0.0906
Highest 1 0 23.75 0.2371 19.44 0.0879
Lowest 1 0 23.13 0.2056 18.82 0.0762
Middle 16QAM 1 0 23.04 0.2014 18.73 0.0746
Highest 1 0 22.98 0.1986 18.67 0.0736
Lowest 1 0 22.07 0.1611 17.76 0.0597
Middle 64QAM 1 0 22.04 0.1600 17.73 0.0593
Highest 1 0 21.95 0.1567 17.64 0.0581
Limit EIRP < 1W Result PASS
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Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3816 -49.88 -13 -36.88 -67.15 -61.67 0.69 12.47 H
5724 -49.03 -13 -36.03 -70.78 -61.1 0.99 13.07 H
7638 -47.06 -13 -34.06 -72.24 -56.66 1.18 10.79 H
H
H
H
Highest H
3816 -45.70 -13 -32.70 -64.19 -57.49 0.69 12.47 vV
5724 -46.21 -13 -33.21 -68.17 -58.28 0.99 13.07 V
7638 -47.19 -13 -34.19 -72.12 -56.79 1.18 10.79 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3816 -47.91 -13 -34.91 -65.18 -59.7 0.69 12.47 H
5724 -49.38 -13 -36.38 -71.13 -61.45 0.99 13.07 H
7638 -47.82 -13 -34.82 -73 -57.42 1.18 10.79 H
H
H
H
Highest H
3816 -44.84 -13 -31.84 -63.33 -56.63 0.69 12.47 V
5724 -46.12 -13 -33.12 -68.08 -58.19 0.99 13.07 V
7638 -47.31 -13 -34.31 -72.24 -56.91 1.18 10.79 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3810 -48.86 -13 -35.86 -66.09 -60.66 0.68 12.48 H
5718 -49.67 -13 -36.67 -71.42 -61.75 0.99 13.07 H
7620 -47.45 -13 -34.45 -72.59 -57 1.18 10.74 H
H
H
H
Highest H
3810 -46.56 -13 -33.56 -65.02 -58.36 0.68 12.48 Vv
5718 -47.54 -13 -34.54 -69.5 -59.62 0.99 13.07 Vv
7620 -47.34 -13 -34.34 -72.21 -56.89 1.18 10.74 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3750 -49.61 -13 -36.61 -66.72 -61.41 0.70 12.50 H
5628 -50.72 -13 -37.72 -72.46 -62.86 0.98 13.12 H
7500 -46.79 -13 -33.79 -71.66 -56.01 1.18 10.40 H
H
H
H
Middle H
3750 -44.92 -13 -31.92 -63.22 -56.72 0.70 12.50 V
5628 -48.37 -13 -35.37 -70.28 -60.51 0.98 13.12 V
7500 -48.06 -13 -35.06 -73.07 -57.28 1.18 10.40 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3792 -47.07 -13 -34.07 -64.26 -58.88 0.67 12.48 H
5688 -48.81 -13 -35.81 -70.54 -60.91 0.99 13.09 H
7584 -48.94 -13 -35.94 -74.01 -58.39 1.18 10.64 H
H
H
H
Highest H
3792 -42.45 -13 -29.45 -60.86 -54.26 0.67 12.48 Vv
5688 -47.06 -13 -34.06 -68.98 -59.16 0.99 13.09 Vv
7584 -49.31 -13 -36.31 -74.17 -58.76 1.18 10.64 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3744 -48.10 -13 -35.10 -65.21 -59.9 0.70 12.50 H
5616 -48.38 -13 -35.38 -70.11 -60.53 0.98 13.13 H
7482 -48.05 -13 -35.05 -72.96 -57.3 1.18 10.43 H
H
H
H
Middle H
3744 -43.21 -13 -30.21 -61.51 -55.01 0.70 12.50 V
5616 -48.27 -13 -35.27 -70.17 -60.42 0.98 13.13 V
7482 -50.16 -13 -37.16 -75.15 -59.41 1.18 10.43 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 25
LTE Band 25 / 3MHz / QPSK
i Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)“on
(dB) (dBm) (dBm) (dB) (dBi)
3822 -46.56 -13 -33.56 -64.52 -58.34 0.69 12.47 H
5736 -47.88 -13 -34.88 -70 -59.95 0.99 13.06 H
7650 -45.55 -13 -32.55 -71.18 -55.19 1.18 10.82 H
H
H
H
Highest H
3822 -42.93 -13 -29.93 -62.11 -54.71 0.69 12.47 Vv
5736 -46.11 -13 -33.11 -68.44 -58.18 0.99 13.06 V
7650 -47.64 -13 -34.64 -73.05 -57.28 1.18 10.82 V
Vv
Vv
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 5MHz / QPSK
— Over SPA S.G. TX Cable | TX Antenna .
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3822 -46.77 -13 -33.77 -64.04 -58.55 0.69 12.47 H
5730 -48.89 -13 -35.89 -70.63 -60.96 0.99 13.06 H
7644 -47.36 -13 -34.36 -72.57 -56.98 1.18 10.80 H
H
H
H
Highest H
3822 -44.16 -13 -31.16 -62.65 -55.94 0.69 12.47 V
5730 -45.69 -13 -32.69 -67.64 -57.76 0.99 13.06 V
7644 -48.73 -13 -35.73 -73.72 -58.35 1.18 10.80 V
V
\Y
\Y
V
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LTE Band 25 / 10MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna A
Channel Fr(e&l:-'ezn)c y (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3810 -52.25 -13 -39.25 -69.48 -64.05 0.68 12.48 H
5718 -48.82 -13 -35.82 -70.57 -60.9 0.99 13.07 H
7620 -47.09 -13 -34.09 -72.23 -56.64 1.18 10.74 H
H
H
H
Highest H
3810 -49.83 -13 -36.83 -68.29 -61.63 0.68 12.48 vV
5718 -45.86 -13 -32.86 -67.82 -57.94 0.99 13.07 V
7620 -47.67 -13 -34.67 -72.54 -57.22 1.18 10.74 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 15MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna R
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3804 -46.97 -13 -33.97 -64.2 -58.78 0.67 12.48 H
5700 -49.52 -18 -36.52 -71.27 -61.61 0.99 13.08 H
7602 -47.81 -13 -34.81 -72.92 -57.31 1.18 10.69 H
H
H
H
Highest H
3804 -44.63 -13 -31.63 -63.09 -56.44 0.67 12.48 \'
5700 -46.99 -13 -33.99 -68.94 -59.08 0.99 13.08 V
7602 -48.88 -13 -35.88 -73.69 -58.38 1.18 10.69 V
\
\'
\'
\
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LTE Band 25 / 20MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(eﬁnl:.lezn)c v (EIBF::) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)“on
(dB) (dBm) (dBm) (dB) (dBi)
3792 -46.43 -13 -33.43 -63.62 -58.24 0.67 12.48 H
5688 -50.03 -13 -37.03 -71.76 -62.13 0.99 13.09 H
7584 -49.80 -13 -36.80 -74.87 -59.25 1.18 10.64 H
H
H
H
Highest H
3792 -41.39 -13 -28.39 -59.8 -53.2 0.67 12.48 vV
5688 -46.15 -13 -33.15 -68.07 -58.25 0.99 13.09 \
7584 -50.56 -13 -37.56 -75.42 -60.01 1.18 10.64 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4
LTE Band 4 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3510 -52.66 -13 -39.66 -69.85 -64.48 0.78 12.60 H
5262 -54.08 -13 -41.08 -75.16 -65.79 1.01 12.72 H
7014 -51.41 -13 -38.41 -75.57 -61.52 1.17 11.27 H
8772 -46.63 -13 -33.63 -75.04 -57.51 1.40 12.28 H
H
H
Highest H
3510 -51.84 -13 -38.84 -70.01 -63.66 0.78 12.60 vV
5262 -52.34 -13 -39.34 -74.45 -64.05 1.01 12.72 \'
7014 -51.28 -13 -38.28 -75.73 -61.39 1.17 11.27 \'
8772 -44.08 -13 -31.08 -72.3 -54.96 1.40 12.28 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: y (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3504 -54.03 -13 -41.03 -71.31 -65.85 0.78 12.60 H
5256 -53.23 -13 -40.23 -74.23 -64.93 1.01 12.71 H
7008 -51.32 -13 -38.32 -75.37 -61.44 1.17 11.29 H
8760 -47.10 -13 -34.10 -75.41 -57.96 1.40 12.26 H
H
H
Highest H
3504 -53.00 -13 -40.00 -71.23 -64.82 0.78 12.60 \'
5256 -52.37 -13 -39.37 -73.5 -64.07 1.01 12.71 \'
7008 -51.21 -13 -38.21 -73.56 -61.33 1.17 11.29 \
8760 -43.50 -13 -30.50 -71.71 -54.36 1.40 12.26 \
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3500 -54.39 -13 -41.39 -71.69 -66.21 0.78 12.60 H
5250 -51.89 -13 -38.89 -72.87 -63.58 1.01 12.70 H
7002 -51.10 -13 -38.10 -75.17 -61.23 1.16 11.30 H
8754 -46.55 -13 -33.55 -74.85 -57.41 1.40 12.26 H
H
H
Highest H
3500 -53.55 -13 -40.55 -71.79 -65.37 0.78 12.60 vV
5250 -52.26 -13 -39.26 -73.34 -63.95 1.01 12.70 V
7002 -51.09 -13 -38.09 -75.45 -61.22 1.16 11.30 V
8754 -43.55 -13 -30.55 -71.73 -54.41 1.40 12.26 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: y (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3492 -54.32 -13 -41.32 -71.59 -66.12 0.78 12.58 H
5238 -53.91 -13 -40.91 -74.91 -65.58 1.01 12.68 H
6984 -50.50 -13 -37.50 -74.52 -60.71 1.13 11.34 H
8730 -47.23 -13 -34.23 -75.46 -58.05 1.40 12.22 H
H
H
Highest H
3492 -52.70 -13 -39.70 -70.92 -64.5 0.78 12.58 V
5238 -52.64 -13 -39.64 -73.82 -64.31 1.01 12.68 V
6984 -51.00 -13 -38.00 -75.34 -61.21 1.13 11.34 \
8730 -44.07 -13 -31.07 -72.18 -54.89 1.40 12.22 \
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3480 -52.45 -13 -39.45 -69.74 -64.21 0.78 12.54 H
5220 -53.98 -13 -40.98 -74.85 -65.62 1.00 12.64 H
6966 -51.96 -13 -38.96 -75.95 -62.25 1.09 11.37 H
8706 -47.75 -13 -34.75 -76.01 -58.54 1.40 12.19 H
H
H
Highest H
3480 -52.29 -13 -39.29 -70.25 -64.05 0.78 12.54 vV
5220 -53.29 -13 -40.29 -74.37 -64.93 1.00 12.64 V
6966 -51.45 -13 -38.45 -75.82 -61.74 1.09 11.37 \'
8706 -45.03 -13 -32.03 -73.02 -55.82 1.40 12.19 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3450 -50.69 -13 -37.69 -67.9 -62.36 0.78 12.45 H
5172 -54.49 -13 -41.49 -75.32 -66.05 0.98 12.54 H
6894 -51.05 -13 -38.05 -74.87 -61.66 0.93 11.53 H
8616 -47.36 -13 -34.36 -75.29 -58.04 1.39 12.06 H
H
H
Middle H
3450 -52.27 -13 -39.27 -69.58 -63.94 0.78 12.45 V
5172 -54.29 -13 -41.29 -75.26 -65.85 0.98 12.54 V
6894 -51.16 -13 -38.16 -75.47 -61.77 0.93 11.53 V
8616 -45.20 -13 -32.20 -72.8 -55.88 1.39 12.06 V
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-9 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978




v is. FCC RF Test Report Report No. : FG740822B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)“on
(dB) (dBm) (dBm) (dB) (dBi)
1672 -47.65 -13 -34.65 -57.74 -54.65 0.53 9.68 H
2512 -57.04 -13 -44.04 -70.46 -65.04 0.66 10.81 H
3344 -59.57 -13 -46.57 -75.77 -68.79 0.76 12.13 H
H
H
H
Middle H
1672 -44.31 -13 -31.31 -54 -51.31 0.53 9.68 Vv
2512 -57.21 -13 -44.21 -71.04 -65.21 0.66 10.81 Vv
3344 -59.94 -13 -46.94 -75.95 -69.16 0.76 12.13 Vv
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::1 ) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -48.57 -13 -35.57 -58.66 -55.57 0.53 9.68 H
2512 -42.88 -13 -29.88 -56.3 -50.88 0.66 10.81 H
3344 -59.53 -13 -46.53 -75.73 -68.75 0.76 12.13 H
H
H
H
Middle H
1672 -48.01 -13 -35.01 -57.7 -55.01 0.53 9.68 V
2512 -44.05 -13 -31.05 -57.88 -52.05 0.66 10.81 V
3344 -59.96 -13 -46.96 -75.97 -69.18 0.76 12.13 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -50.55 -13 -37.55 -60.64 -57.55 0.53 9.68 H
2512 -43.88 -13 -30.88 -57.3 -51.88 0.66 10.81 H
3344 -59.18 -13 -46.18 -75.38 -68.4 0.76 12.13 H
H
H
H
Middle H
1672 -50.44 -13 -37.44 -60.13 -57.44 0.53 9.68 Vv
2512 -45.39 -13 -32.39 -59.22 -53.39 0.66 10.81 Vv
3344 -59.96 -13 -46.96 -75.97 -69.18 0.76 12.13 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::: ) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -54.53 -13 -41.53 -64.62 -61.53 0.53 9.68 H
2504 -52.21 -13 -39.21 -65.64 -60.21 0.66 10.80 H
3344 -59.26 -13 -46.26 -75.46 -68.48 0.76 12.13 H
H
H
H
Middle H
1672 -54.23 -13 -41.23 -63.92 -61.23 0.53 9.68 V
2504 -47.64 -13 -34.64 -61.47 -55.64 0.66 10.80 V
3344 -59.80 -13 -46.80 -75.81 -69.02 0.76 12.13 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5064 -52.43 -25 -27.43 -72.93 -63.8 0.95 12.33 H
7596 -46.61 -25 -21.61 -71.3 -56.1 1.18 10.67 H
12672 -43.69 -25 -18.69 -76.68 -56.7 1.48 14.49 H
H
H
H
Middle H
5064 -48.73 -25 -23.73 -69.17 -60.1 0.95 12.33 Vv
7596 -47.31 -25 -22.31 -71.54 -56.8 1.18 10.67 V
12672 -43.19 -25 -18.19 -74.89 -56.2 1.48 14.49 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5064 -51.30 -25 -26.30 -72.01 -62.67 0.95 12.33 H
7590 -46.81 -25 -21.81 -71.94 -56.28 1.18 10.65 H
12654 -42.97 -25 -17.97 -76.51 -56.01 1.48 14.52 H
H
H
H
Middle H
5064 -49.48 -25 -24.48 -70.25 -60.85 0.95 12.33 V
7590 -47.12 -25 -22.12 -71.95 -56.59 1.18 10.65 V
12654 -43.20 -25 -18.20 -75.38 -56.24 1.48 14.52 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 7 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5058 -52.14 -25 -27.14 -72.25 -63.5 0.95 12.32 H
7584 -46.05 -25 -21.05 -70.86 -55.5 1.18 10.64 H
12636 -43.23 -25 -18.23 -76.66 -56.3 1.49 14.56 H
H
H
H
Middle H
5058 -50.14 -25 -25.14 -70.72 -61.5 0.95 12.32 vV
7584 -46.05 -25 -21.05 -70.76 -55.5 1.18 10.64 Vv
12636 -42.73 -25 -17.73 -74.71 -55.8 1.49 14.56 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5052 -52.15 -25 -27.15 -72.25 -63.5 0.95 12.30 H
7578 -45.06 -25 -20.06 -69.89 -54.5 1.18 10.62 H
12636 -43.13 -25 -18.13 -76.41 -56.2 1.49 14.56 H
H
H
H
Middle H
5052 -48.85 -25 -23.85 -68.87 -60.2 0.95 12.30 V
7578 -46.36 -25 -21.36 -70.95 -55.8 1.18 10.62 V
12636 -43.13 -25 -18.13 -74.57 -56.2 1.49 14.56 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 12
LTE Band 12/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1432 -44.92 -13.00 -31.92 -56.32 -51.16 0.50 8.89 H
2856 -55.64 -13.00 -42.64 -70.22 -63.79 0.71 11.01 H
4288 -55.81 -13.00 -42.81 -73.54 -65.11 0.84 12.28 H
H
H
H
Highest H
1432 -47.14 -13.00 -34.14 -58.09 -53.38 0.50 8.89 Vv
2856 -55.96 -13.00 -42.96 -70.83 -64.11 0.71 11.01 \'
4288 -56.00 -13.00 -43.00 -75.00 -65.30 0.84 12.28 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::1 ) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1424 -52.18 -13.00 -39.18 -63.63 -58.37 0.50 8.84 H
2856 -51.19 -13.00 -38.19 -65.79 -59.34 0.71 11.01 H
4280 -56.63 -13.00 -43.63 -74.38 -65.93 0.84 12.29 H
H
H
H
Highest H
1424 -54.33 -13.00 -41.33 -65.38 -60.52 0.50 8.84 V
2856 -52.48 -13.00 -39.48 -67.37 -60.63 0.71 11.01 V
4280 -56.21 -13.00 -43.21 -75.22 -65.51 0.84 12.29 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 12 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1424 -45.52 -13.00 -32.52 -56.91 -51.71 0.50 8.84 H
2848 -51.70 -13.00 -38.70 -66.27 -59.85 0.71 11.01 H
4272 -55.30 -13.00 -42.30 -72.95 -64.60 0.84 12.29 H
H
H
H
Highest H
1424 -47.63 -13.00 -34.63 -58.66 -53.82 0.50 8.84 Vv
2848 -53.90 -13.00 -40.90 -68.83 -62.05 0.71 11.01 V
4272 -55.71 -13.00 -42.71 -74.66 -65.01 0.84 12.29 Vv
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::: ) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -43.25 -13.00 -30.25 -54.51 -49.35 0.50 8.75 H
2112 -61.37 -13.00 -48.37 -75.26 -69.12 0.59 10.49 H
2816 -56.30 -13.00 -43.30 -70.78 -64.43 0.71 10.99 H
H
H
H
Middle H
1408 -44.51 -13.00 -31.51 -55.58 -50.61 0.50 8.75 V
2112 -61.59 -13.00 -48.59 -75.20 -69.34 0.59 10.49 V
2816 -55.50 -13.00 -42.50 -70.37 -63.63 0.71 10.99 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 13
LTE Band 13 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1569 -50.93 -42.15 -8.78 -60.94 -57.72 0.52 9.45 H
2352 -60.87 -13 -47.87 -74.91 -68.78 0.63 10.68 H
3138 -59.79 -13 -46.79 -75.49 -68.41 0.74 11.51 H
H
H
H
Highest H
1569 -51.52 -42.15 -9.37 -61.28 -58.31 0.52 9.45 vV
2352 -57.01 -13 -44.01 -71.68 -64.92 0.63 10.68 V
3138 -59.29 -13 -46.29 -75.29 -67.91 0.74 11.51 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::1 ) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1560 -51.55 -42.15 -9.40 -62.03 -58.32 0.51 9.43 H
2340 -60.62 -18 -47.62 -74.68 -68.52 0.62 10.67 H
3120 -59.61 -18 -46.61 -75.22 -68.18 0.74 11.46 H
H
H
H
Middle H
1560 -50.35 -42.15 -8.20 -60.25 -57.12 0.51 9.43 V
2340 -56.53 -13 -43.53 -71.17 -64.43 0.62 10.67 \'
3120 -59.17 -13 -46.17 -75.1 -67.74 0.74 11.46 \
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 17
LTE Band 17 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -40.82 -13 -27.82 -52.06 -46.92 0.50 8.75 H
2112 -61.27 -13 -48.27 -75.12 -69.02 0.59 10.49 H
H
H
H
H
Lowest H
1408 -43.14 -13 -30.14 -54.19 -49.24 0.50 8.75 Vv
2112 -61.18 -13 -48.18 -74.82 -68.93 0.59 10.49 Vv
2816 -57.83 -13 -44.83 -72.71 -65.96 0.71 10.99 Vv
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::1 ) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -39.62 -13 -26.62 -50.89 -45.72 0.50 8.75 H
2112 -61.21 -18 -48.21 -75.09 -68.96 0.59 10.49 H
2816 -54.25 -13 -41.25 -68.80 -62.38 0.71 10.99 H
H
H
H
Lowest :
1408 -42.05 -13 -29.05 -53.10 -48.15 0.50 8.75 V
2112 -60.96 -13 -47.96 -74.60 -68.71 0.59 10.49 V
2816 -55.26 -13 -42.26 -70.13 -63.39 0.71 10.99 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 41
LTE Band 41 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5370 -47.78 -25 -22.78 -69.04 -59.66 1.06 12.94 H
8058 -38.72 -25 -13.72 -65.57 -49.31 1.22 11.81 H
10746 -46.88 -25 -21.88 -77.49 -56.13 1.44 10.68 H
H
H
H
Highest H
5370 -44.96 -25 -19.96 -66.33 -56.84 1.06 12.94 vV
8058 -40.61 -25 -15.61 -67.49 -51.2 1.22 11.81 \'
10746 -47.21 -25 -22.21 -77.7 -56.46 1.44 10.68 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: y (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5178 -45.49 -25 -20.49 -66.25 -57.06 0.98 12.56 H
7764 -38.01 -25 -13.01 -63.42 -47.96 1.19 11.14 H
10350 -46.30 -25 -21.30 -77.22 -56.33 1.40 11.44 H
H
H
H
Middle H
5178 -47.92 -25 -22.92 -68.84 -59.49 0.98 12.56 V
7764 -37.89 -25 -12.89 -63.26 -47.84 1.19 11.14 \'
10350 -45.87 -25 -20.87 -76.6 -55.9 1.40 11.44 \
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 41 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5172 -45.72 -25 -20.72 -66.48 -57.28 0.98 12.54 H
7758 -48.24 -25 -23.24 -73.65 -58.17 1.19 11.12 H
10350 -45.98 -25 -20.98 -76.9 -56.01 1.40 11.44 H
H
H
H
Middle H
5172 -47.85 -25 -22.85 -68.77 -59.41 0.98 12.54 Vv
7758 -50.87 -25 -25.87 -76.24 -60.8 1.19 11.12 \'
10350 -46.11 -25 -21.11 -76.84 -56.14 1.40 11.44 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5166 -45.93 -25 -20.93 -66.69 -57.48 0.98 12.53 H
7752 -42.05 -25 -17.05 -67.46 -51.97 1.19 11.11 H
10332 -45.72 -25 -20.72 -76.65 -55.79 1.40 11.47 H
H
H
H
Middle H
5166 -47.32 -25 -22.32 -68.24 -58.87 0.98 12.53 V
7752 -39.26 -25 -14.26 -64.63 -49.18 1.19 11.11 \'
10332 -46.05 -25 -21.05 -76.78 -56.12 1.40 11.47 \
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 26
LTE Band 26 / 1.4MHz / QPSK
i Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1696 -43.42 -13 -30.42 -54 .41 -50.47 0.53 9.73 H
2544 -60.63 -13 -47.63 -74.46 -68.64 0.67 10.83 H
3392 -58.11 -13 -45.11 -74.64 -67.47 0.77 12.28 H
5088 -53.78 -13 -40.78 -74.55 -63.05 0.96 12.38 H
H
H
Highest H
1696 -45.14 -13 -32.14 -55.55 -52.19 0.53 9.73 Vv
2544 -59.73 -13 -46.73 -73.9 -67.74 0.67 10.83 V
3392 -58.65 -13 -45.65 -74.75 -68.01 0.77 12.28 V
5088 -53.37 -13 -40.37 -74.27 -62.64 0.96 12.38 Vv
Vv
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK
— Over SPA S.G. TX Cable | TX Antenna .
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1696 -47.91 -13 -34.91 -58.91 -54.96 0.53 9.73 H
3384 -58.34 -13 -45.34 -74.88 -67.67 0.77 12.25 H
5080 -55.27 -13 -42.27 -75.99 -64.52 0.96 12.36 H
H
H
H
Highest H
1696 -50.30 -13 -37.30 -60.68 -57.35 0.53 9.73 V
3384 -58.69 -13 -45.69 -74.79 -68.02 0.77 12.25 V
5080 -54.53 -13 -41.53 -75.39 -63.78 0.96 12.36 V
V
\Y
\Y
V
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saronas. FCC RF Test Report Report No. : FG740822B
LTE Band 26 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1688 -55.68 -13 -42.68 -66.58 -62.71 0.53 9.71 H
2536 -58.84 -13 -45.84 -72.6 -66.85 0.66 10.82 H
3376 -58.29 -13 -45.29 -74.75 -67.6 0.77 12.23 H
5064 -54.99 -13 -41.99 -75.65 -64.21 0.95 12.33 H
H
H
Highest H
1688 -58.02 -13 -45.02 -68.4 -65.05 0.53 9.71 vV
2536 -59.95 -13 -46.95 -74.11 -67.96 0.66 10.82 V
3376 -58.70 -13 -45.70 -74.84 -68.01 0.77 12.23 V
5064 -53.72 -13 -40.72 -74.53 -62.94 0.95 12.33 vV
vV
V
V
LTE Band 26 / 10MHz / QPSK
— Over SPA S.G. TX Cable | TX Antenna A
Channel Frf:nl:_lin;: v (El:r:) (:I;:,t) Limit Reading Power loss Gain Pol?:ll/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -46.17 -13 -33.17 -56.67 -53.12 0.53 9.63 H
2472 -59.87 -18 -46.87 -73.64 -67.85 0.65 10.78 H
3296 -58.13 -18 -45.13 -74.49 -67.21 0.76 11.99 H
4944 -54.32 -13 -41.32 -75.19 -63.71 0.66 12.20 H
H
H
Lowest :
1648 -46.80 -13 -33.80 -57.13 -53.75 0.53 9.63 V
2472 -60.68 -13 -47.68 -74.98 -68.66 0.65 10.78 V
3296 -59.29 -18 -46.29 -75.67 -68.37 0.76 11.99 \
4944 -52.57 -13 -39.57 -73.61 -61.96 0.66 12.20 V
V
V
V
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 26 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(eﬁnl:.lezn)c v (EIBF::) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1659 -49.37 -13 -36.37 -60.09 -56.34 0.53 9.65 H
2488 -58.83 -13 -45.83 -72.56 -66.82 0.65 10.79 H
4976 -54.66 -13 -41.66 -75.31 -63.89 0.82 12.20 H
H
H
H
Middle H
1659 -50.61 -13 -37.61 -60.95 -57.58 0.53 9.65 Vv
2488 -59.92 -13 -46.92 -74.06 -67.91 0.65 10.79 V
4976 -53.28 -13 -40.28 -74.12 -62.51 0.82 12.20 V
vV
vV
V
V
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 38
LTE Band 38 / 5MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBF::) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5142 -48.99 -25 -23.99 -69.53 -60.5 0.97 12.48 H
7710 -51.40 -25 -26.40 -76.32 -61.2 1.19 10.99 H
10280 -47.03 -25 -22.03 -77.54 -57.2 1.39 11.57 H
H
H
H
Lowest H
5142 -46.29 -25 -21.29 -66.75 -57.8 0.97 12.48 Vv
7710 -51.10 -25 -26.10 -76.02 -60.9 1.19 10.99 Vv
10280 -47.03 -25 -22.03 -77.61 -57.2 1.39 11.57 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5142 -49.29 -25 -24.29 -69.78 -60.8 0.97 12.48 H
7710 -51.10 -25 -26.10 -76.08 -60.9 1.19 10.99 H
10280 -47.03 -25 -22.03 -77.63 -57.2 1.39 11.57 H
H
H
H
Lowest :
5142 -48.09 -25 -23.09 -68.63 -59.6 0.97 12.48 V
7710 -51.40 -25 -26.40 -76.48 -61.2 1.19 10.99 V
10280 -47.13 -25 -22.13 -77.54 -57.3 1.39 11.57 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 38 / 15MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5142 -48.69 -25 -23.69 -69.25 -60.2 0.97 12.48 H
7710 -49.90 -25 -24.90 -74.95 -59.7 1.19 10.99 H
10280 -46.93 -25 -21.93 -77.55 -57.1 1.39 11.57 H
H
H
H
Lowest H
5142 -46.39 -25 -21.39 -66.97 -57.9 0.97 12.48 Vv
7710 -50.40 -25 -25.40 -75.32 -60.2 1.19 10.99 Vv
10280 -47.13 -25 -22.13 -77.52 -57.3 1.39 11.57 Vv
vV
vV
V
V
LTE Band 38 / 20MHz / QPSK
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Frf:nl:_lin;: v (El:r:) (:Ig::) Limit Reading Power loss Gain Pol?:ll/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5142 -48.69 -25 -23.69 -69.19 -60.2 0.97 12.48 H
7716 -50.08 -25 -25.08 -75.05 -59.9 1.19 11.00 H
10280 -47.03 -25 -22.03 -77.54 -57.2 1.39 11.57 H
H
H
H
Lowest H
5142 -45.69 -25 -20.69 -66.28 -57.2 0.97 12.48 V
7716 -50.18 -25 -25.18 -74.89 -60 1.19 11.00 V
10280 -46.93 -25 -21.93 -77.2 -57.1 1.39 11.57 Vv
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 66
LTE Band 66 / 1.4MHz / 64QAM
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3558 -51.79 -13 -38.79 -68.83 -63.58 0.78 12.58 H
5334 -53.39 -13 -40.39 -74.57 -65.21 1.04 12.87 H
7116 -51.34 -13 -38.34 -75.87 -61.25 1.18 11.09 H
8892 -46.93 -13 -33.93 -75.55 -58.02 1.36 12.45 H
H
H
Highest H
3558 -53.78 -13 -40.78 -71.86 -65.57 0.78 12.58 vV
5334 -53.09 -13 -40.09 -74.38 -64.91 1.04 12.87 \'
7116 -51.72 -13 -38.72 -76.59 -61.63 1.18 11.09 V
8892 -48.52 -13 -35.52 -77.02 -59.61 1.36 12.45 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 3MHz / 64QAM
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3552 -50.40 -13 -37.40 -67.43 -62.20 0.78 12.58 H
5334 -53.60 -13 -40.60 -74.86 -65.42 1.04 12.87 H
7110 -50.90 -18 -37.90 -75.43 -60.82 1.18 11.10 H
8886 -47.41 -13 -34.41 -76.05 -58.49 1.36 12.44 H
H
H
Highest H
3552 -54.22 -13 -41.22 -72.3 -66.02 0.78 12.58 V
5334 -55.20 -13 -42.20 -76.48 -67.02 1.04 12.87 \'
7110 -51.51 -13 -38.51 -76.34 -61.43 1.18 11.10 V
8886 -47.58 -13 -34.58 -76.11 -58.66 1.36 12.44 \
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report Report No. : FG740822B
LTE Band 66 / 5MHz / 64QAM
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (Ialg::) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3552 -49.51 -13 -36.51 -66.68 -61.31 0.78 12.58 H
5328 -53.49 -13 -40.49 -74.67 -65.30 1.04 12.86 H
7104 -50.30 -13 -37.30 -74.91 -60.24 1.18 11.11 H
8880 -46.72 -13 -33.72 -75.36 -57.79 1.36 12.43 H
H
H
Highest H
3552 -53.41 -13 -40.41 -71.48 -65.21 0.78 12.58 vV
5328 -55.48 -13 -42.48 -76.88 -67.29 1.04 12.86 V
7104 -51.34 -13 -38.34 -76.19 -61.28 1.18 11.11 \'
8880 -48.51 -13 -35.51 -76.99 -59.58 1.36 12.43 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 10MHz / 64QAM
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3480 -54.66 -13 -41.66 -71.95 -66.42 0.78 12.54 H
5220 -52.49 -13 -39.49 -73.39 -64.13 1.00 12.64 H
6960 -50.53 -13 -37.53 -74.49 -60.84 1.07 11.39 H
8700 -47.64 -13 -34.64 -75.83 -58.43 1.39 12.18 H
H
H
Middle H
3480 -54.55 -13 -41.55 -72.47 -66.31 0.78 12.54 \'
5220 -52.28 -13 -39.28 -73.33 -63.92 1.00 12.64 V
6960 -52.21 -13 -39.21 -76.5 -62.52 1.07 11.39 \
8700 -49.62 -13 -36.62 -77.56 -60.41 1.39 12.18 V
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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v is. FCC RF Test Report Report No. : FG740822B
LTE Band 66 / 15MHz / 64QAM
_— Over SPA S.G. TX Cable | TX Antenna —
Channel Fr(e&l:-'ezn)c v (EIBR':) (I:g:‘t) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.00 -13 -41.00 -71.21 -65.59 0.77 12.36 H
5130 -49.02 -13 -36.02 -69.72 -60.51 0.97 12.46 H
6846 -52.00 -13 -39.00 -75.69 -62.82 0.82 11.64 H
8556 -48.31 -13 -35.31 -75.69 -58.93 1.36 11.98 H
H
H
Lowest H
3420 -55.43 -13 -42.43 -72.46 -67.02 0.77 12.36 vV
5130 -50.33 -13 -37.33 -71.29 -61.82 0.97 12.46 \'
6846 -53.09 -13 -40.09 -77.29 -63.91 0.82 11.64 \'
8556 -49.52 -13 -36.52 -76.73 -60.14 1.36 11.98 vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / 64QAM
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (EIBRr:) (:I;:,t) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3474 -55.38 -13 -42.38 -72.64 -67.12 0.78 12.52 H
5208 -49.50 -13 -36.50 -70.32 -61.12 0.99 12.62 H
6942 -52.19 -13 -39.19 -76.11 -62.58 1.03 11.43 H
8682 -49.26 -13 -36.26 -77.33 -60.02 1.39 12.15 H
H
H
Middle H
3474 -55.57 -13 -42.57 -73.56 -67.31 0.78 12.52 V
5208 -51.90 -13 -38.90 -72.88 -63.52 0.99 12.62 V
6942 -52.39 -13 -39.39 -76.71 -62.78 1.03 11.43 V
8682 -49.93 -13 -36.93 -77.74 -60.69 1.39 12.15 V
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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